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Annex for BT Test Report No.: CTL2410162072-WF01

FCCID: 2AU4P-BTSO55

1. Bandwidth

1.1 Test Result

1.1.1 OBW
X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.958 / Pass
GFSK SISO 2441 DH5 1 0.969 / Pass
2480 DH5 1 0.973 / Pass
2402 2DH5 1 1.241 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.256 / Pass
2480 2DH5 1 1.253 / Pass
2402 3DH5 1 1.229 / Pass
8DPSK SISO 2441 3DH5 1 1.230 / Pass
2480 3DH5 1 1.224 / Pass

1.1.2 20dB BW
TX Frequency Packet 20dB Bandwidth (MHz) :

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 1.041 / Pass
GFSK SISO 2441 DH5 1 1.047 / Pass
2480 DH5 1 1.064 / Pass
2402 2DH5 1 1.352 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.367 / Pass
2480 2DH5 1 1.362 / Pass
2402 3DH5 1 1.312 / Pass
8DPSK SISO 2441 3DH5 1 1.305 / Pass
2480 3DH5 1 1.306 / Pass
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FCCID: 2AUAP-
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1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2410162072-WF01
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Test Report No.: CTL2410162072-WF01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

i Ant: Ant1
CENT: 2480 MHz
Span: z
RBW. 30 kHz
04 VBW: 91 kHz
Detector: Peak
TrawTEpg: MAX Hold
SweepPoint: 1001
=10 SweepTime: 3.2 ms
Sweep: Continue
»
99% OBW=0.973 MHz
=20 4 Maker:
1. 2479.537 MHz
-17.69 dBm
2. 2480.510 MHz
— =30 -19.57 dBm
E
@
= -40
g
(]
— 50 1
60 4
-—?’0 .
=80 4
— Trace
— Trace
=20 T T T T T T T
24785 24815
Frequency (MHz)
Pi/4ADQPSK_2DH5 LCH 2402MHz_Ant1 NTNV
i Ant: Ant1
CENT: 2402 MHz
Sgﬂn: .6 MHz
REW. 36 kHz
01 VBW. 110 kHz
Detector: Peak
TrawTEpg: MAX Hold
SweepPoint: 1001
=10 A SweepTime: 267 ms
Sweep: Continue
“
) 99% OBW=1.241 MHz
=20 4 T Maker:
1.2401.419 MHz
-17.71 dBm
2. 2402 660 MHz
— =30 -18.26 dBm
E
]
= -40
g
(]
— 50 1
60 4
-—?’0 -
=80 4
— Trace
— Trace
-90 T T T T T T T T
2400.2 2403 8

Frequency (MHz)

Page 5/52



Annex for BT

FCCID: 2AU4P-BTS055

Test Report No.: CTL2410162072-WF01
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Test Report No.:
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Test Report No.: CTL2410162072-WF01
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1.2.2 20dB BW

Test Report No.: CTL2410162072-WF01
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FCCID: 2AU4P-BTS055

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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Test Report No.: CTL2410162072-WF01
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2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -0.99 <=20.97 Pass
GFSK SISO 2441 DH5 -0.61 <=20.97 Pass
2480 DH5 -1.02 <=20.97 Pass
2402 2DH5 -0.37 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -0.01 <=20.97 Pass
2480 2DH5 -0.35 <=20.97 Pass
2402 3DH5 -0.10 <=20.97 Pass
8DPSK SISO 2441 3DH5 0.28 <=20.97 Pass
2480 3DH5 -0.08 <=20.97 Pass
Note1: Antenna Gain: Ant1: -0.58dBi;
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2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2410162072-WF01
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FCCID: 2AU4P-BTSO55

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2410162072-WF01

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.008 1.064 >=0.709 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.010 1.367 >=0.911 Pass
8DPSK SISO HOPP 3DH5 0.996 1.312 >=0.875 Pass
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FCCID: 2AU4P-BTS055

3.2 Test Graph

3.2.1 Ant1

Test Report No.: CTL2410162072-WF01
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Test Report No.: CTL2410162072-WF01
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4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2410162072-WF01

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph

4.2.1 HoppNum

Test Report No.: CTL2410162072-WF01
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FCCID: 2AU4P-BTS055

CTL2410162072-WFO01
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5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.378 31.600 318 120.204 | <=400| Pass
GFSK |SISO| HOPP DH3 1.642 31.600 164 269.288 | <=400| Pass
DH5 2.888 31.600 110 317.680 | <=400| Pass
2DH1 0.390 31.600 317 123.630 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.640 31.600 154 252.560 | <=400| Pass
2DH5 2.896 31.600 110 318.560 | <=400| Pass
3DH1 0.390 31.600 318 124.020 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.640 31.600 168 275.520 | <=400| Pass
3DH5 2.894 31.600 100 289.400 | <=400]| Pass
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FCCID: 2AU4P-BTS055

5.2 Test Graph

5.2.1 Ant1
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FCCID: 2AU4P-BTS055
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FCCID: 2AU4P-BTS055
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FCCID: 2AU4P-BTS055
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FCCID: 2AU4P-BTS055
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FCCID: 2AU4P-BTS055
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FCCID: 2AU4P-BTS055
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FCCID: 2AU4P-BTS055
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2410162072-WF01

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1 -1.38
GFSK SISO 2441 DH5 1
2480 DH5 1 -1.50
2402 2DH5 1 -1.31
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 -1.48
2402 3DH5 1 -1.34
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 -1.54
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -1.06 -21.06 Pass
2441 DH5 1 -1.06 -21.06 Pass
GFSK SISO 2480 DH5 1 -1.06 -21.06 Pass
-1.06 -21.06 Pass
HOPR L ! -1.06 -21.06 Pass
2402 2DH5 1 -1.02 -21.02 Pass
2441 2DH5 1 -1.02 -21.02 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -1.02 -21.02 Pass
-1.02 -21.02 Pass
il 2DH5 ! -1.02 -21.02 Pass
2402 3DH5 1 -1.00 -21.00 Pass
2441 3DH5 1 -1.00 -21.00 Pass
8DPSK SISO 2480 3DH5 1 -1.00 -21.00 Pass
-1.00 -21.00 Pass
HOPP 3DH5 ! -1.00 -21.00 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph
6.2.1 Ref
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Test Report No.:

CTL2410162072-WFO01
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Test Report No.:

CTL2410162072-WFO01
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Test Report No.: CTL2410162072-WF01
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FCCID: 2AU4P-BTS055
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6.2.2 CSE

Test Report No.:

CTL2410162072-WFO01
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Test Report No.: CTL2410162072-WF01
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